oA L

SEPA
FACT SHEET

NPDES Permit Number: AK-003865-2

Date: December 5, 2008

Public Notice Expiration Date: ~ February 3, 2009

Technical Contact: Cindi Godsey (907) 271-6561 or
1-800-781-0983 (within Alaska)
godsey.cindi@epa.gov

The U.S. Environmental Protection Agency (EPA)
Plans To Re-issue A Wastewater Discharge Permit To:

Teck Cominco Alaska, Inc.
Red Dog Mine

near
Kotzebue, Alaska

and the State of Alaska proposes to Certify the Permit

EPA Proposes NPDES Permit Re-issuance.
EPA proposes to re-issue a National Pollutant Discharge Elimination System (NPDES)

permit to Teck Cominco’s Red Dog Mine. The draft permit sets conditions on the
discharges of pollutants from the mine to the Middle Fork of Red Dog Creek and various
[...]
(NWAB) of Alaska, 90 miles north of Kotzebue and 47 miles inland from the coast of
the Chukchi Sea. The mine site is located on a ridge between the Middle and South
Forks of Red Dog Creek, in the DeLong Mountains of the Western Brooks Range. Red
Dog is the world’s largest zinc mine. NANA Management Services, Inc. provides camp
management, housekeeping, catering and other services; and NANA/Lynden LLC,
operates trucks carrying mineral concentrates from the mine to the Alaska Industrial
Development and Export Authority’s (AIDEA’s) Delong Mountain Transportation
System port facility.

The Red Dog deposit consists of metal sulfides in a Mississippian shale. The orebody
lies within the drainage basin of the Middle Fork of Red Dog Creek. Facilities at the
mine site include an open pit zinc/lead mine, concentrator, tailings impoundment,
concentrate storage building, maintenance facilities, power generation plant and an
accommodations complex. The open pit mine is established on both sides of the valley
of the Middle Fork of Red Dog Creek.

Mine production at Red Dog Mine involves the stripping and stockpiling of ore, waste
(i.e., rock with sub-economic value), and overburden/topsoil. Mill production involves
crushing, grinding and processing to produce mineral concentrates. Based on the
approved mine plan, the Red Dog Mine main pit is expected to remain in production
until 2012. The mine produces approximately 9,000 tones of ore per day. TCAK is
currently in the process of obtaining approvals to expand the mine into a second pit,
Aqqaluk, which would allow for continued mining through 2031.

The mill is located on a graded pad adjacent to, and northeast of, the tailings dam and
requires a consistent feed of homogeneous ore material to optimize recovery. To
accommodate this requirement, layered stockpiles, typically holding 280,000 tonnes,
are built to combine the various types and grades of ore. The operation includes two
crushing plants and grinding, flotation, reagent and dewatering facilities. Stockpiled
ore is rehandled to a gyratory crusher where it is reduced to a size of less than six
inches in one pass. The crusher product is conveyed to an enclosed, coarse ore
stockpile. The building is capable of holding about 15,000 tonnes of mill feed in one
large pile. Coarse ore is withdrawn from underneath the stockpile to feed three Semi-
Autogenous Grinding (SAG) mills. The grinding circuit overflow is delivered to the
Exhibit 2

Page 5 of 53




prefloation circuit. Froth flotation processes separate materials into floating (particles
attached to bubbles) and sinking components, which produce concentrate and tailings,
respectively.

Final lead and zinc concentrates are thickened and dewatered to a final cake. These
filtered concentrates are stored in the mill site concentrate storage building. From
there, the concentrate is transferred by truck to the port site for shipment.

The concentrator tailings are pumped from the mill to the tailings facility and deposited
either sub-aqueously or sub-aerially. The facility includes a rock fill dam and
impoundment, a seepage collection and pumping system, a tailings discharge system
(pumps and pipeline), and a water reclamation system.

The current dam crest is at elevation 955 feet. The pond elevation is at 950 feet.
Upstream (south) of the dam, the impoundment is 8,000 feet long and 2,600 feet wide
at its widest point. It is bounded on the south end by the Overburden Stockpile built on
the divide between the South Fork of Red Dog Creek and Bons Creek. The
impoundment has an ultimate capacity of approximately 39.3 million cubic yards (cy) of
tailings, assuming that the tailings remain covered by water.

BACKGROUND

In the early 1980s, TCAK submitted several applications for federal authorizations for
the project. The surface water discharge was a new source which required EPA to
prepare an Environmental Impact Statement (EIS) under the National Environmental
Policy Act (NEPA). The EIS was issued in 1984 and the first NPDES permit was
issued in 1985 and expired in 1990.

The permit was administratively extended and reissued in 1998. EPA proposed to
modify the permit in 2003 but the conditions were appealed and the changed conditions
did not go into effect. TCAK re-applied for the NPDES permit in a timely manner so the
permit has been administratively extended until it is reissued.

EPA reissued the NPDES permit in March 2007. The renewed permit was again
appealed and EPA withdrew the reissued permit on September 27, 2007, citing the
need to conduct additional NEPA analysis. EPA has prepared a DSEIS for permit
reissuance which includes TCAK's request to develop the Aqqaluk Pit.

IV. RECEIVING WATERS

A. Outfall Location. The facility proposes to discharge to the Middle Fork Red Dog
Creek through outfall 001. Outfall 001, the discharge point for treated mine
drainage and excess precipitation, is located at latitude 68° 04' 17" N, and
longitude 162° 52' 05" W. Stormwater is also discharged through outfalls in the
facility vicinity; and the outfall locations are defined in the Site Management
Pollution Prevention Plan (SMPPP).

In previous permitting actions, Outfall 002 was included for the temporary camp
domestic wastewater. On October 31, 2008, EPA authorized ADEC to administer
the NPDES program for the state of Alaska. ADEC is phasing the Program with
' Exhibit 2
Page 6 of 53




different categories of discharges being phased in over a 3 year period. The
transfer of domestic wastewater permits occurred during the first phase (upon
authorization) but mining permits will not transfer until the third phase which will
occur 2 years later, October 2010.

To align this permit with the phasing sequence, ADEC has requested that EPA
reissue the permit without the domestic/graywater components. The general
permit, AKG-57-0000 (GP), for small domestic wastewater discharges, would be
utilized instead. This aligns the treatment requirements for small discharges with
similar discharges covered by the GP.

Although there is a discharge of domestic wastewater to the impoundment, these
cannot be separated out for coverage under the GP. Instead, this discharge will
have an internal wastestream monitoring point to determine compliance with the
technology-based limits for domestic wastewater described in Appendix C.

Water Quality Standards. The Alaska State Water Quality Standards (WQS)
include use classifications, numeric and/or narrative water quality criteria, and the
antidegradation policy. The use classification system designates the beneficial
uses that each water body is expected to achieve (such as contact recreation,
growth and propagation of fish, etc.). The criteria for each parameter are the
criteria deemed necessary by the State to support the beneficial use classification
of each water body.

The Middle Fork Red Dog Creek is protected in the WQS [18 AAC 70.230(e)(19)]
for freshwater Class (1)(A)(iv) for industrial water supply use from the headwaters
to the terminus of the Red Dog Mine Water Management System. Lower Middle
Fork Red Dog Creek from the terminus of the Red Dog Mine Water Management
System to the confluence with North Fork Red Dog Creek is protected in the WQS
[18 AAC 70.230(e)(20)] for freshwater Classes (1)(A)iv), (1)(B)(i) for contact
recreation, wading only and (1)(B)(ii) for secondary recreation (except fishing).
The main stem of Red Dog Creek from the confluence of the Middle and North
Forks to Ikalukrok Creek is protected in the WQS [18 AAC 70.230(e)(18)] for
freshwater Classes (1)(A)(iv), (1)(B)(i) for contact recreation, wading only, (1)(B)(ii)
for secondary recreation, and (1)(C) for Growth and Propagation of Fish, Shellfish,
Other Aquatic Life, and Wildlife. Ikalukrok Creek from its confluence with Red Dog
Creek to the Wulik River is protected in the WQS [18 AAC 70.230(e)(8)] for
freshwater Classes (1)(A)(iv), (1)(B)(i) for contact recreation, wading only, (1)(B)(ii)
for secondary recreation, and (1)(C) for Growth and Propagation of Fish, Shellfish,
Other Aquatic Life, and Wildlife.

The water quality parameters that could be affected by the discharge from the
facility include metals, solids, cyanide, and pH. These are common potential water
quality parameters of concern in treated mine water discharges.

ADEC has adopted, and EPA has approved, a site-specific criterion (SSC) for
Total Dissolved Solids (TDS) that would result in effluent limitations different from
those that would be required in the permit under the state-wide WQS.

Exhibit 2
Page 7 of 53




ADEC contends in its § 401 Certification that the SSC for cadmium based on the
natural condition is currently valid and has been approved by EPA. This type of
SSC can be implemented in a permit and EPA used the SSC of 2 ug/L to develop
permit limitations for cadmium.

DESCRIPTION OF DISCHARGE

The tailings pond at the Red Dog Mine receives water from a variety of sources. These
sources potentially include: water associated with the tailings from the milling process
which includes small amounts of the reagents used in the process; domestic
wastewater, assay laboratory, filter press discharge, thickener overflows, and heavy
equipment washing water carried by the gravity line from the mill/housing area; truck
wash water; waste dump seepage; overburden pumpback; CSB air scrubber, natural
gas produced water; filter cloths which are buried with the tailings; soil cement used on
the exposed tailings beach; seepage pumpback; blasting agents; secondary
containment water; water used as dust suppressant that may contain small amounts of
methanol; snow dump; mine sump water; sand filter backwash and sand deposited on
the tailings beach; and Port wastewaters hauled to the mine site such as regeneration
solution from the ion exchange treatment process at the Port. These contributions to
the Tailings Impoundment are described in the re-application package.

Tailings pond water, often called reclaim water, is pumped by floating barge pumps in
the tailings pond to two different water treatment plants at the mill facility. Water
treatment plant 1 (WTP-1) operates year-round at a nominal rate of 6,000 gallons per
minute (gpm) and provides the mill with treated water for processing. Water treatment
plant 2 (WTP-2) is seasonally operated and treats reclaim water for discharge at Outfall
001 at a maximum capacity of 14,500 gpm. WTP-2 also has the ability to provide water
to the mill when needed.

At WTP-2, reclaim water is first treated in the pipeline with at least 6 mg/L of sodium
sulfide and mixed in an in-line mixer. The sulfide reacts with the dissolved cadmium in
the reclaim water to form insoluble cadmium sulfide, which is stable throughout the
remainder of the treatment process. Reclaim water then flows into a 6,500 cubic-foot
(ft%) rapid mix tank where reacted lime and recycled solids are added to adjust the pH
to approximately 10.3 standard units (s.u.). From the rapid mix tank the solution gravity
flows into a 50,000 ft* lime reactor that provides a nominal 20 minute residence time for
complete chemical reactions. Large amounts of compressed air are sparged in to the
rapid mix tank to ensure full oxidation of all ions in solution.

The significant chemical reaction occurring in the lime reactor is precipitation, altering
the form of an ion from a dissolved state to a solid state, of soluble metals as insoluble
metal-hydroxides. TCAK has proposed using barium hydroxide rather than calcium
hydroxide for this treatment step. The precipitated solids are maintained in suspension
and flocculent is added, coalescing the smaller particles into larger solids. The
flocculent is allowed to react in the agitated floc mix tank. From the floc mix tank, the
solution gravity flows into a 200 foot diameter circular clarifier where the solids are
allowed to settle under gravity and separate from the water. Settled solids are removed
through the “underflow” and the treated water leaves the clarifier through the “overflow”.
The majority of the underflow solids are recycled back to the beginning to the treatment
process to a 1,200 ft° lime/sludge mix tank where the solids are mixed with lime.

Exhibit 2

Page 8 of 53




VL.

Product in the lime/sludge mix tank is then fed into the rapid mix tank with the raw
reclaim water.

Clarifier overflow water then gravity flows to three sand filters operated in parallel. The
sand filters remove any residual solids not settled out of solution in the clarifier. From
the sand filters, automated pH and turbidity meters take final measurements. If the pH
is within permit limits and the range established which ensures effective treatment and
the turbidity is within an established range which indicates that effective suspended
solids removal has been accomplished, the water is discharged to Red Dog Creek. If
the pH and turbidity are not within the prescribed range, the filtered water is discharged
back into the tailings impoundment.

Water treatment plant 3 (WTP-3) was constructed during the winter/spring of
2004/2005 and began operating in 2006. The plant treats seepage and runoff from the
Main Waste Stockpile and Mine Sump before it enters the tailings impoundment. Over
time, the operation of WTP-3 is intended to help control TDS and sulfate levels in the

tailings impoundment. Like WTPs-1 and 2, WTP-3 uses a lime precipitation process for
metals removal.

PERMIT REQUIREMENTS

A Applicable Laws and Regulations

The Clean Water Act requires that the effluent limits for a particular pollutant be
the more stringent of either technology-based effluent limits or water quality-based
limits. A technology-based effluent limit requires a minimum level of treatment for
industrial point sources based on currently available treatment technologies. A
water quality-based effluent limit is designed to ensure that the water quality
standards of a waterbody are being met. For more information on deriving water
quality-based effluent limits, see Appendix C.

B. Effluent Limitations

1.  Wastewater from Qutfall 001

An evaluation for the discharge from Outfall 001 was done comparing the
technology-based limitations in 40 CFR Part 440 Subpart J, plus other
parameters of concern, with the WQ-based limitations discussed in Appendix
C. For most parameters, the WQ-based limitation is more restrictive.

a. The following table summarizes the effluent limitations that are in the draft
permit as well as comparing the effluent limitations and monitoring
requirements of the previous permit. The information for the previous
permit is in parantheses. An N/A means that this parameter was either not
limited or not monitored in the previous permit. No change is indicated by
a lack of parantheses.

Exhibit 2
Page 9 of 53




TABLE 1 - Effluent Limitations and Monitoring Requirements for Qutfall 001

Parameter (in ug/L unless Daily Monthly Sample Sample Type'
otherwise noted) Maximum Average Frequency

Barium? — — 1/month (N/A) | 24 hour composite
Cadmium’ 3.2(3.4) 1.7 (2.0) 1/week 24 hour composite
Copper? 34.4(43.7) | 12.6 (15.1) 1/week 24 hour composite
Chromium? -—- - 1/week 24 hour composite
Cyanide, WAD? 22.2 (9.0) 10.3 (4.0) 1/week 24 hour composite
Lead? 18.3 (19.6) | 8.5(8.1) 1/month (week) | 24 hour composite
Manganese? - — 1/week 24 hour composite
Mercury, total 0.02 0.01 1/month 24 hour composite
Nickel® 216.5 (N/A) | 80.0 (N/A) 1/week 24 hour composite
Selenium’ 7.2(5.6) 4.4 (4.9) 1/week 24 hour composite
Zinc? 269.2 155.9 (119.6) | 1/month (week) | 24 hour composite
Total Suspended Solids (TSS), mg/L | 30.0 20.0 1/week 24 hour composite
Total Dissolved Solids (TDS), mg/L See Permit Part .A.7. 1/week 24 hour composite
TDS Anions and Cations* --- - 1/month 24 hour composite
Aluminum?® 157.0 (N/A) | 53.0 (N/A) 1/week (month) [ 24 hour composite
Iron? — _— 1/month 24 hour composite
Fecal Coliform, #/100 ml° 400 200 1/ 2 months Grab
Total Residual Chlorine, mg/L — -—- 1/month Grab
Biochemical Oxygen Demand - - 1/month 24 hour composite
(BODs), mg/L
Total Ammonia as N, mg/L 8.8 (N/A) 5.7 (N/A) 1/week 24 hour composite